
Copyright 2021 ©: this document may not be communicated to third parties without the written permission of SFERE BM. 

 

Instruction manual 
B18 P 

 
 

 

 

 

 

 

 
 

 

 

IMPORTANT: to be kept in the machine 

 Please read and familiarise yourself with the safety instructions. 
 Keep this manual in a safe, easily-accessible place for future use. 

 

  



Instruction manual B18P 

05/2021 – 500-999-01-016-A-1  Page 2 / 39 

SFERE 

BM 

Table of contents 
Table of contents ................................................................................................................................2 
1. Introduction ................................................................................................................................3 

1.1. Purpose of this manual ........................................................................................................3 
1.2. Warranty and liability ..........................................................................................................3 
1.3. Revision history ...................................................................................................................4 
1.4. Presentation of the machine................................................................................................4 
1.5. Operating environment .......................................................................................................4 
1.6. Technical characteristics of the machine ..............................................................................5 

2. Registration plate ........................................................................................................................7 
3. Safety instructions ......................................................................................................................7 

3.1. General warnings.................................................................................................................7 
3.2. Moving and installing...........................................................................................................8 
3.3. Use ......................................................................................................................................8 
3.4. Routine maintenance and adjustments................................................................................8 
3.5. Safety warning labels ...........................................................................................................9 

4. Installation ................................................................................................................................ 10 
5. Description of the machine ....................................................................................................... 10 

5.1. Changing the tension mode (force/strap-length) ............................................................... 12 
5.2. Description of the two modes ............................................................................................ 12 
5.3. Selecting the desired mode ............................................................................................... 12 
5.4. Internal adjustment buttons and fuses .............................................................................. 13 
5.5. Heating system .................................................................................................................. 13 
5.6. Fuses ................................................................................................................................. 13 

6. Use ........................................................................................................................................... 16 

6.1. Changing the strapping reel ............................................................................................... 16 
6.2. Procedure for inserting the strapping ................................................................................ 16 
6.3. Use .................................................................................................................................... 17 
6.4. Routine maintenance ........................................................................................................ 17 

7. Settings ..................................................................................................................................... 17 

7.1. Adjustment of "VR3" if insufficient tension ........................................................................ 17 
7.2. Adjusting a change in strap width. ..................................................................................... 18 

8. EC Declaration of Conformity .................................................................................................... 19 
9. Troubleshooting ........................................................................................................................ 20 

9.1. The machine does not start ............................................................................................... 20 
9.2. Inversion/tension error...................................................................................................... 21 
9.3. Sealing problem ................................................................................................................. 22 

10. Customer service contact .......................................................................................................... 23 
11. Spare parts ................................................................................................................................ 23 
 



Instruction manual B18P 

05/2021 – 500-999-01-016-A-1  Page 3 / 39 

SFERE 

BM 

1. Introduction 

1.1. Purpose of this manual 

This instruction manual is intended for production technicians, operators and maintenance 
technicians. 

It has been compiled to provide you with important information on the safety, operation, servicing 
and first-level maintenance of the B18P machine. 

 

Read this manual carefully before using the machine. 
It has been prepared so that you can use the machine under the best possible conditions. 
Keep it in a safe place close to the device, in a place accessible to servicing and maintenance 
personnel. 

The illustrations in this manual are provided for ease of understanding. They are not contractual in 
nature. 

The information contained in this manual was checked as of the date of issue. However, specifications 
are subject to change without notice. 

1.2. Warranty and liability 

Warranty and liability are based on contractual provisions. 

Spare parts and components 
You should only use original SFERE BM spare parts or spare parts approved by SFERE BM. Only these 
parts guarantee complete occupational and functional safety. If you use non-approved parts, we accept 
no liability. 

Components from other manufacturers 
For all work performed on components from other manufacturers, you must follow the advice of 
individual instruction manuals. 

Intellectual property rights 
SFERE BM reserves all rights over plans and software, and any other document including the right to 
dispose thereof, such as the right to photocopy or reproduce them. 

Storage 
SFERE BM shall not be held liable for damage due to corrosion that may occur during improper storage 
of the equipment. 

Transport and handling 

Please note that improper transport and handling of the equipment does not entitle you to claims for 
compensation or warranty claims.  

When in doubt about transport conditions, please contact SFERE BM before proceeding. 

If a technician from SFERE BM’s technical department is present, he/she can be contacted for any 
question relating to transport. He/she shall under no circumstances be held liable for transport or 
any damage that may result therefrom. 



Instruction manual B18P 

05/2021 – 500-999-01-016-A-1  Page 4 / 39 

SFERE 

BM 

1.3. Revision history 

Revision Date Details 

1 05/2021 Creation 

   

   

   

   

   

   
 

1.4. Presentation of the machine 

The B18 P is semi-automatic strapping machine. It is specially designed for strapping wood bundles. 

1.5. Operating environment 

Use this machine under the following ambient conditions: 

 Temperature: between 0 and 40°C (do not use in freezing conditions) 
 Humidity: relative between 0 and 80% (without condensation) 
 Atmosphere: no acidic vapours, no corrosive gases and no salty atmosphere 
 Site free of drops of water or oil 
 No explosive hazards on the site 

  



Instruction manual B18P 

05/2021 – 500-999-01-016-A-1  Page 5 / 39 

SFERE 

BM 

1.6. Technical characteristics of the machine 

 

 

 

Figure 1 - Characteristics of the machine 

 

Location of 
nameplate 

Ad
ju

st
ab

le
 fr

om
 7

80
 to

 
84

0m
m

 



Instruction manual B18P 

05/2021 – 500-999-01-016-A-1  Page 6 / 39 

SFERE 

BM 

 

 

Sealing (sealing of strapping material) Heat sealing/polypropylene 

Dimensions 

Width 630 mm 

Height 1208 mm 

Working height Adjustable to 780 – 810 – 840 mm 

Depth 1007 mm 

Weight Approximately 60kg 

Tightening tension 

Force mode Up to 450 N 

Strap-length mode 150 mm 

Power 

Supply Single-phase 220-240 V, 50/60 Hz 

Current intensity at full load 12 A 

Short circuit current rating (SCCR) 0.5 Ka 

Electricity consumption 0.35 kW 

Sound emission 57.2 dB 

Figure 2 – Functional units 

Reel holder 

Base 

Body 

Sealing block 

Electronic box 

Front 
body 
panel 

Work table 



Instruction manual B18P 

05/2021 – 500-999-01-016-A-1  Page 7 / 39 

SFERE 

BM 

Package 

Minimum dimensions L 100 x h 90 mm 

Maximum dimensions no limit 

Strap 

Width 8 to 12 mm 

Thickness 0.4 to 0.7 mm 

Supply Reel Øint 200 x 200 mm 

2. Registration plate 
The following information is provided there: 

 Type of machine 
 Serial number 
 Electrical voltage of the machine 
 Year of manufacture of the machine 
 "CE" marking. 
 Telephone number of SFERE BM. 

3. Safety instructions 
This section deals with the safety aspects of moving, installing and operating the machine, as well as 
basic maintenance tasks. It is therefore important to understand these points before use. Please 
store this manual near the machine for future reference. Make sure that only competent, trained 
persons are put in charge of the installing, repairing and adjusting the machine. 

3.1. General warnings 

Safety warning concerning the power cord 
 Connect the machine to a suitable power source. 
 The power plug must be connected to a circuit that can handle at least 15A. 
 Make sure that the power cord plug is fully inserted into the mains socket. 
 Ensure the power plug remains free of debris and dust. 
 Do not damage the power cord (e.g., do not intentionally bend it, do not place heavy objects 

on it, do not tangle it up). 
 Do not use a misshapen or damaged power cord. 
 Do not plug in or unplug the machine with wet hands. 
 Keep the power cord away from moving parts or the reel of strapping 

Safety warning concerning the strapping 
 Do not leave the reel or a piece of strapping on the floor. 
 Use a suitable type of strapping. 
 Do not drop the reel of strapping when loading. 

Safety warning concerning the packages 
 Do not strap the following types of packages: 



Instruction manual B18P 

05/2021 – 500-999-01-016-A-1  Page 8 / 39 

SFERE 

BM 

o Explosives 
o Unwrapped food products (for hygiene reasons) 
o Fragile packages such as glass 
o Dangerous chemicals 
o Live animals 

 Do not use the strap as a handle. 
 Do not drop the package on the work table or on the floor. 

3.2. Moving and installing 

 Please follow the instructions in this manual when moving the machine or adjusting the 
working height. 

 Install the machine on a stable, level floor. 
 Install the machine in a well-ventilated area. 
 Push the machine to roll it into the desired position. 

3.3. Use 

 Please read the instructions carefully. 
 Do not use this machine for any purpose other than strapping suitable packages. 
 Never operate the machine with the front body panels removed. 
 Be careful with the wheels and power cord when moving the machine around. 
 Wear appropriate clothing when operating the machine. 
 Do not touch the strap during a machine cycle. 
 Be careful not to trap any part of your body between the package and the strap. 
 Be careful not to get your fingers damaged when replacing a loose strap. 
 Do not place any liquid on the machine. 
 Do not climb on the machine. 
 If the strap gets jammed, correct the situation in the appropriate way, without using force. 
 If static electricity builds up on the body, do not touch the machine. 

3.4. Routine maintenance and adjustments 

 Maintenance may only be carried out by qualified personnel. 
 When carrying out maintenance work, the power supply to the machine must be switched 

off and the plug unplugged. 
 After switching off the power, wait until the following parts have cooled down: 

o Motor 
o Heater 
o Control board 
o Transformer 

 If you have to remove the cover to work on the electronic board, make sure that the residual 
current has been discharged. To do this, wait a few minutes. 

 Just after switching off the power, there is still an electrical charge in the capacitor on the 
circuit board. You must therefore be very careful. 

 When handling springs, be aware of the risks inherent to the spring's tension. 
 Properly dispose of parts that have been replaced in accordance with local regulations. 
 When the maintenance is complete, replace the front panels and switch the power back on. 



Instruction manual B18P 

05/2021 – 500-999-01-016-A-1  Page 9 / 39 

SFERE 

BM 

 Only use parts supplied or approved by SFERE BM. 

3.5. Safety warning labels 

Warning labels are placed in locations where a potential risk may exist. 

 Read the indications on the safety warning labels carefully and follow them. 
 Immediately replace missing or damaged safety labels with new ones. 
 If safety labels are replaced with new ones, make sure they are placed in the same location 

as the old ones. 

The terms WARNING and CAUTION are defined as follows: 

 
WARNING 

WARNING indicates a potentially dangerous 
situation which, if not avoided, could result in 
death or serious injury. 

 
CAUTION: 

CAUTION a potentially dangerous situation 
which, if not avoided, could result in minor or 
moderate injury. 

 

The following warning labels are attached to the machine: 

 

 

  

 

WARNING: Electrocution. 
Point with high voltage that could lead to 
electrocution. 
 

 

CAUTION: High temperatures. 
Point with high temperature above 65°C that 
could cause burns. 



Instruction manual B18P 

05/2021 – 500-999-01-016-A-1  Page 10 / 39 

SFERE 

BM 

Location of warning labels 

 

 

 

 

 

 

 

 

4. Installation 
Connecting the power cable 

 
Connect to a suitable power source: 

 Current Intensity:    15A 
 Voltage:    Single-phase, 230V, 50Hz 
 Permissible fluctuations:  Voltage 198 to 264V - Frequency 50 +/- 3Hz 
 Use a plug that is adapted to the mains socket: type E socket.  

 

5. Description of the machine 
Control panel 

1. Power button 

Power switch for the machine.  

2. Rotating feed button 

This button determines the length of the strap that 
comes off the reel at the end of each cycle. Use 
this button to set the desired strap length. Turning 
clockwise increases the strap length. Turning anti-
clockwise reduces the strap length. To be 
determined according to the size of the product to 
be strapped. 

3. Tension adjustment button 

Turning the button clockwise increases the 
tensioning force of the strap, turning it anti-clockwise reduces the tension. 

 

 

Figure 3 - Location of warning labels 

Figure 4 - Control panel 



Instruction manual B18P 

05/2021 – 500-999-01-016-A-1  Page 11 / 39 

SFERE 

BM 

4. Green power light 

Lit when the machine is turned on. The green light "4" (see Figure 4) lights up when the 
switch is ON. This light indicates that the machine is turned on. The green light start flashing 
as soon as the machine is turned on. The light turns green permanently when the heating 
temperature reaches the appropriate level (about 45 seconds), indicating that the machine is 
ready for use. 

5. Red error light 

Permanently lit: sealing motor (M1) overload. 
Flashing: forward/reverse motor (M2) overload. 
 

6. Strap-length mode light (yellow) - default setting: force mode 

Light off: force mode. 
Light on: strap-length mode. 
 

7. Strap feed switch 

Push button that feeds out the strapping as long as it is pressed. If the strap is not long 
enough, press this button to continue the strap feed until the desired quantity is reached. 

8. Reset button 

By pressing the reset button, the sealing unit carries out a cycle and stops in its original 
position. The strap feeds out according to the adjustment defined using the rotating feed 
button "2". 

Strap button 

Button with the same function as the strap feed switch on the control panel 
(7): it feeds out the strap as long as it is pressed. If the strap is not long 
enough, press this button to continue the strap feed until the desired 
quantity is reached. 

 

 

 

 

Adjustable table 

The table is height can be adjusted using a lever system on each side of the machine. 

Three heights are possible: 780, 810 or 840mm from the floor. 

 

 

Position yourself in front of the machine. 

Figure 5 - Location of strap 
button 



Instruction manual B18P 

05/2021 – 500-999-01-016-A-1  Page 12 / 39 

SFERE 

BM 

Put a finger through the finger 
holes on both sides of the table. 

Press the levers back. 

Adjust the table height according 
to your standards. 

Release the levers. 

Move the table to ensure that it is 
in position. 

 

 

 

 

 

5.1. Changing the tension 
mode (force/strap-length) 

This model uses two tension modes: "tension force" and "tension take-up" modes. 

Select the appropriate tension mode for the package. 

When shipped from the factory, the "force" mode is pre-selected, so the "strap-length mode" light is 
off. This light comes on when the strap-length mode is selected. 

5.2. Description of the two modes 

Characteristics of the "tension force" mode: 

 Recoil according to "force" set via the tension adjustment button. 
 Strap loop with the same force regardless of the rigidity and size of the packages. 

Characteristics of the "tension take-up" mode: 

 Recoil length set via the tension adjustment button. 
 The tension is different if the packages are the same size but have different levels of rigidity. 
 The tension is different if the packages are of different size but have the same levels of 

rigidity. 

5.3. Selecting the desired mode 

 Cut the supply. 
 Start the machine by simultaneously pressing the buttons Strap and Reset (RAZ). 
 The "STRAP-LENGTH MODE" light will flash four times and then go out. Once the light has 

gone out, release the "STRAP" and "RESET" buttons. 
 Each time the "STRAP" button is pressed, the "STRAP-LENGTH MODE" light goes on or off. 

Figure 6 - Adjustable table 

Finger hole 



Instruction manual B18P 

05/2021 – 500-999-01-016-A-1  Page 13 / 39 

SFERE 

BM 

 After selecting the tension mode, press the "RESET" button until the "STRAP-LENGTH MODE" 
light flashes. 

 Release the "RESET" button when the "STRAP-LENGTH MODE" light flashes. 

The procedure for changing the tension mode is complete. 

5.4. Internal adjustment buttons and fuses 

The heating button, sealing-time prolongation button and fuses are located inside the machine. 

5.5. Heating system 

Adjusting the heater temperature 

The heating temperature is preset at the factory. However, please note 
that different climates or ambient temperatures may mean the 
temperature needs adjusting. 

The temperature adjustment button is located inside of the machine. 
Turning the button clockwise increases the temperature while turning it 
anti-clockwise decreases the heating temperature (see Figure 7). 

Adjusting the temperature according to the quality of the strap 

This machine is set up to work with standard polypropylene (PP) straps. 
If you use a thin shaped strap, the heating temperature must be 
lowered. Please refer to the "Sealing verification" sheet and adjust 
accordingly. 

Long period of use 

After a long period of use, the temperature and efficiency of the heating element decreases due to 
the accumulation of PP residue on the heating element. If the correct heating temperature cannot be 
reached using the adjustment button, switch the power off (OFF – see Figure 4, page 10) and wait for 
the heating element to cool down sufficiently. Then, remove the residue with a flat tool (screwdriver) 
or wire brush. After removing the residue, the temperature will increase. Return the temperature 
adjustment button to its original position. 

Sealing-time prolongation button - Default setting: 0 

This button can be used to extend the cooling time before the strap is released. If the seal is not 
strong enough, you can increase this time by turning the button clockwise. 

 

5.6. Fuses 

The fuses protect against overload incidents.  

If a fuse blows, switch off the machine and disconnect the power cord. 

Replace the fuse, if the fuse is broken. 

 

Figure 7 - Location of buttons and fuses 

Heating 
temperature 

Sealing 
time 

Fuses 1, 
2 and 3 



Instruction manual B18P 

05/2021 – 500-999-01-016-A-1  Page 14 / 39 

SFERE 

BM 

 Description Size Capacity Note 
Fuse 1  Midget fuse Ø6.4 x 30 250V – 10A 

250V – 5A 
For primary voltage: 100/120V 
For primary voltage: 200/240V 

Fuse 2 Midget fuse Ø6.4 x 30 250V – 6A For M1 
Fuse 3  Midget fuse Ø6.4 x 30 250V – 20A For M2 

 

 



Instruction manual B18P 

05/2021 – 500-999-01-016-A-1  Page 15 / 39 

SFERE 

BM 

 

100/110~120V / 200~240V 

POWER 
SWITCH 

ACL 
1

ACN 
2 

2
ACL 0

4 
ACN0 

EMC FILTER N/F 
ACN1 

ACL2 CN1 

P/S 

CN1 
CN3 

(GRD)

CN2 
(24V)

Switching Power Supply 
Shutdown Current: 22A 

ACL3

ACN1

Heater Transformer 
TR 

Heater 
100/110/230V

0V 0V 

1.4V 

IC Board:CN2 

IC Board:CN1 

<<OPTION>> 
Cooling Fan Motor 
DC24V 2.4W 

Sealing 
Motor
DC24V 30W 

Overload: 4A, 0.5sec. 

Black 

RED 

Timing/ Home 
Position

Start

Feed Motor 

RESET
FEED

ERROR
POWER

STROKE

OPERATION PANEL 
PB2
PB1

PL2

PL3 

PL1

DC24V 65W 
Overload: 22A, 0.1sec. 

Black 

RED

TENSION
(1kΩ)

FEED
(1kΩ)

VR1

VR2

Smoke Fan Motor 
DC24V 2.4W 

Solenoid
DC24V 36W

P/S:CN2

P/S:CN1

IC CONTROL BOARD 

Heater 
Temperature 

Prevent 
insufficient 
tension 

Seal 
Prolongation 
(Seal Time) 

CN1 

CN2 

CN3 

CN4 

CN5 

CN6 

CN7 

CN9

CN8 

N(-) 

LS3 

N(-) 

LS2 

N(-) 
LS1 

SV 

GRD 

HC 

HA 

HB 

M2W 

M2U 

M2V 

GRD 

GRD 

IN-1 

N(-) 
IN-2 

N(-) 
IN-3 

N(-) 

IN-4 

N(-) 
P(24V)
N(-) 
P(24V)

N(-) 

GRD 

VR1 
P3(+5V) 

GRD 
VR2 

P3(+5V) 

P(24V)

N(-) 
P(24V)
N(-) 
P(24V)
N(-) 
P(24V)

N1(SOL) 
P(24V)

PE 

+24V 

LS2 

LS1 

VR2 

VR3 

VR7 



Instruction manual B18P 

05/2021 – 500-999-01-016-A-1  Page 16 / 39 

SFERE 

BM 

6. Use 

6.1. Changing the strapping reel 

Load the reel of strapping onto the dispenser without cutting 
the retaining straps "4" placed around the reel. 

Remove the outer flange "2" from the dispenser by turning the 
screw-on handle "1" clockwise. 

Place the reel against the inner flange "3" so that the start of 
the strapping points anti-clockwise. Position the reel between 
the inner flange "3" and the outer flange "2". 

Secure the reel by turning the screw-on handle "1" anti-
clockwise. 

Cut the retaining straps "4". 

6.2. Procedure for inserting the strapping 

Insert the power plug into a type E socket and turn the power switch to ON. 

Press the RESET (RAZ) button. The machine starts and then stops in the original position. Check that 
the machine has completed its cycle. 

Thread the end of the strap through the rollers 1 and 2 and insert it into the rectangular hole 3. 

Keep pushing the strap slightly and press the feed button.  

 

Figure 8 - Strapping Reel 

Figure 9 - Inserting the strapping 



Instruction manual B18P 

05/2021 – 500-999-01-016-A-1  Page 17 / 39 

SFERE 

BM 

6.3. Use 

After the machine has been switched on, the heating element reaches operating temperature in 
about 45 seconds. 

Place the package to be strapped on the table, against the front panels. 

Insert the free end of the strap into the guide groove of the guide. The strapping cycle starts, and the 
strap is tightened around the package. 

After one cycle (tension, torque, sealing, a fixed strap length is automatically fed through for the next 
strapping operation. 

 The strap length can be adjusted using the rotating feed button and the strap feed switch 
(see section 4). 

After all your packages have been strapped, switch off the power supply. 

6.4. Routine maintenance 

Daily 

Before starting work: 

Abnormal noise:  Check that there is no abnormal noise when the machine is operating. 

Vibrations:  Check for abnormal vibrations when the machine is operating. 

Supply: Check for any anomalies (deformation/break in the plug or power cord). 

After finishing work: 

Clean the inside of the machine: remove powder from the strapping, dust, foreign bodies, etc., from 
the machine using compressed air or a brush. 

7. Settings 

7.1. Adjustment of "VR3" if 
insufficient tension 

VR3 is the button for adjusting the 
recoil of the strap before tensioning. 
The VR3 button is located on the 
vertical circuit board. 

Figure 10 - Figure - Location of VR3 



Instruction manual B18P 

05/2021 – 500-999-01-016-A-1  Page 18 / 39 

SFERE 

BM 

 
If tensioning starts before the recoil is complete, turn VR3 clockwise. 

If recoil is incomplete and the strap is already around the package, turn VR3 anti-clockwise. 

7.2. Adjusting a change in strap width. 

The strap width is be adjusted in 3 places. 

 

 

 

Remove the device for adjusting the right-hand guide. 

Loosen the bolts securing the guide adjustment device and adjust the guide to suit the strap width. 

Widths from 6 to 12mm: there are three lines on the guide to help make the adjustment. The line 
chosen should be aligned with the side of the strap guide plate. 

5mm width: push the guide to the end stop. 

Put the right-hand guide back in place and adjust distance "A" to the strap width + 1mm. 

Loosen the bolt securing the strap width plate and adjust distance "B" according to the strap width + 

1mm. 

B: strap width + 1mm A: strap width + 1mm 

Figure 11 - Device for adjusting a change in strap width 

Figure 12 - Location of the strap width adjusting device 

Adjustment of the guide plate 

Guide plate 

Guide adjustment 

Upper guide adjustment 



Instruction manual B18P 

05/2021 – 500-999-01-016-A-1  Page 19 / 39 

SFERE 

BM 

8. EC Declaration of Conformity 

EC DECLARATION OF CONFORMITY 
Machinery Directive Annex II. A 

The manufacturer, importer or person responsible for placing on the market: 

Company:  SFERE BM SAS 
Address:  Zone Industrielle de la Pomme - 31250 REVEL - FRANCE 
hereby declares that the new (or considered new) work equipment or protective means described hereafter: 

 Brand: SFERE BM 
 Type:  B18P  

Serial no.:   
 Year:  2021  
 

Complies with: 

  Machinery Directive 2006/42/EC 
  EMC Directive 2014/30/EU 
  Low voltage directive 2014/35/EU 
 

Has been built in accordance with harmonised standards: 

  EN ISO 12100: 2010 
  EN415-8: 2008 
  EN60204-1: 2006/A1: 2009 
  EN61000-6-1: 2007 
  EN61000-6-3: 2007 
  EN62233: 2008 
 

 

Made in REVEL  

        

 

            

 

 

 

 

 
 
 
 
In generic form. The signed declaration is delivered with the machine. 



Instruction manual B18P 

05/2021 – 500-999-01-016-A-1  Page 20 / 39 

SFERE 

BM 

9. Troubleshooting 
Before working on the machine, turn off the power switch, disconnect the plug from 
the socket and lock-out/tag the power supply to prevent other people from 
inadvertently switching on the machine. 

 
WARNING 
 

There is a risk of electrocution until the residual charge of the electronic 
components in the high voltage area becomes low enough to be touched. Do not 
touch the inside of the machine for about 10 minutes after the power has been 
turned off. 

WARNING 

9.1. The machine does not start 

Defect Cause Solution Assistance 
The green power 
light does not come 
on even after the 
machine has been 
turned on. 

There is no power. Check the power supply (socket, 
circuit breakers). 

- 

Fuse (F1) is broken. Rectify the cause and replace 
the fuse. 

p.15 

The power cord is broken. Replace the power cord. - 
The electronic board is faulty. Replace the electronic board. 

 
 

- 

The green power 
light is flashing. 

The sealing mechanism is 
heating up. 

Wait until the green power light 
remains on permanently. 

- 

The green power 
light is on but the 
strap is not coming 
out (feed motor M2 
is not working). 

Fuse (F3) is broken. Rectify the cause and replace 
the fuse. 

p.15 

The strap feed switch is set to 
minimum. 

Turn the feed button clockwise. p.11 

The sealing mechanism is not 
in its original position. 

Press the RESET (RAZ) button. p.12 

The electronic board is faulty. Replace the electronic board. - 
The strap is not properly 
threaded. 

Re-thread the strap. p.17 

The strap is stuck around the 
reel. 

Remove the strap, adjust the 
tension of the reel breaker 
spring and check that the outer 
diameter of the reel is adapted 
to the reel holder. 
 

p.17 

Damaged strap. Remove the defective part of 
the strap and re-thread the 
strap. 
 
 

p.17 

The green power 
light is on but the 

The right-hand guide is 
narrower than the strap width. 

Adjust the right-hand guide to 
the strap width. 

p.19 



Instruction manual B18P 

05/2021 – 500-999-01-016-A-1  Page 21 / 39 

SFERE 

BM 

strap is not coming 
out (feed motor M2 
is not working). 

The position of the guide is 
incorrect. 

Reposition the guide. p.19 

The reel-holder spring is 
deformed or in the wrong 
position. 

Check the condition of the 
spring and adjust or replace the 
spring accordingly. 

- 

The green power 
light comes on but 
inserting the strap 
does not activate the 
machine. 

Fuse (F2) is broken. Rectify the cause and replace 
the fuse. 

p.15 

The end of the strap is bent or 
damaged. 

Cut off the damaged part of the 
strap. 

- 

The strap detection sensor is 
defective or out of position. 

Replace or adjust the strap 
detection sensor. 

p.23 

The strap guide is out of 
position. 

Adjust the position of the strap 
guide. 

p.19 

The strap detection probe is 
deformed. 

Replace the strap detection 
probe. 

p.23 

The strap is jammed. Check the input roller and 
remove the blockage. 

p.23 

The upper roller spring is 
deformed or displaced. 

Adjust or replace the spring. p.23 

Red error light is on. The sealing motor (M1) is 
overloaded. 

Rectify the cause and press the 
"Reset" button. 

p.12 

The feed motor is overloaded. Rectify the cause and press the 
"Reset" button. 

p.12 

9.2. Inversion/tension error 

 

Defect Cause Solution Assistance 
The strap is loose. 
The reversal ends 
before the strap on 
the package is 
properly tightened. 

VR3 is not adjusted correctly. Turn VR3 clockwise. p.18 

The strap is loose. 
After the reversal, it 
did not tighten up. 

VR3 is not adjusted correctly. Turn VR3 anti-clockwise. p.18 

The strap is loose.  
The tension does not 
change despite 
adjusting VR3. 
 
 

The package is not placed in 
the sealing area. 

Position the package correctly 
on the table. 
 

- 

The electronic board is faulty. Replace the electronic board. - 

The tension does not 
change despite 
adjusting VR3.  

VR3 is broken or not correctly 
adjusted. 

Check VR3. p.18 

The strap slips on the rollers. Remove any lubricant deposits 
on the rollers. 

p.23 

The solenoid is malfunctioning. 
 

Adjust the solenoid. p.23 



Instruction manual B18P 

05/2021 – 500-999-01-016-A-1  Page 22 / 39 

SFERE 

BM 

The tension does not 
change despite 
adjusting VR3. 

The electronic board is faulty. 
 

Replace the electronic board. - 

The cycle time is too 
long (about 3s). 

The strap quantity is not 
sufficient 

Increase the strap length by 
turning the "Strap" button 
clockwise. 

p.12 

 

9.3. Sealing problem 

Defect Cause Solution Assistance 
No sealing. The heating element is not 

inserted between the 2 straps 
(there is no trace of sealing). 

Check the insertion angle of the 
heating element. 

- 

The sealing comes 
apart. 

The package is too rigid. Reduce the tightening tension 
or extend the sealing time using 
the "Sealing time" button. 

p.13 

The seal is weak. The temperature is not 
suitable. 

Refer to the "Sealing 
verification" sheet and adjust 
the temperature with the 
"Heating temperature" 
button.p.13 

p.13 

Poor alignment. The right-hand guide is too 
wide. 

Adjust the position of the guide. p.23 

 

 

 

Figure 13 - Composition of the sealing unit 

Guide plate 

Mobile plate 

Upper roller spring 

Input roller 

Solenoid 

Strap detection sensor

Strap guide

Strap detection probe

Heating element

Strap width plate



Instruction manual B18P 

05/2021 – 500-999-01-016-A-1  Page 23 / 39 

SFERE 

BM 

10. Customer service contact 
 

After Sales 

Tel:   +33 (0)5 61 83 26 69 

Email:   contact@sferebm.com 

Spare parts 

Tel:   +33 (0)5 61 83 26 69 

Email:   pieces@sferebm.com  

 

11. Spare parts 
  



Instruction manual B18P 
 

05/2021 – 500-999-01-016-A-1        Page 24 / 39 
 

 

  

902-24-001 - Base 



Instruction manual B18P 

05/2021 – 500-999-01-016-A-1        Page 25 / 39 

SFERE 

BM 

902-24-001 - Base 

 

No. Reference Description Qty 
1 100-09-001 Double split locking collar, technopolymer 4 
2 103-02-004 Wheel Ø160 - Pin Ø20 (Rubber 83 Shore A, Polypropylene axle) 4 
3 109-01-001 Base 1 
4 109-01-002 Front face 1 
5 109-01-003 Pin Rolling Gear Wheel Ø20 x 535 2 
6  Flat washer ISO 7089 - 12 4 
7  Hexagon socket head cap screw ISO 4762 - M12 x 20 4 
8  Flat hexagon socket head cap screw with smooth socket base ISO 7380-2 - M5 x 10 4 

  



Instruction manual B18P 

05/2021 – 500-999-01-016-A-1        Page 26 / 39 

SFERE 

BM 

902-24-002 - Body 

 
  



Instruction manual B18P 

05/2021 – 500-999-01-016-A-1        Page 27 / 39 

SFERE 

BM 

902-24-002 - Body 

 
No. Reference Description Qty 

1 109-02-001 Body 1 

2 109-02-002 Unit Support Plate 1 

3 109-02-003 Case Fixing Angle Bracket 1 

4  Flat hexagon socket head cap screw with smooth socket base ISO 7380-2 - M6 x 10 12 

5  Hexagon socket countersunk screw ISO 10642 - M6 × 10 2 

  



Instruction manual B18P 

05/2021 – 500-999-01-016-A-1        Page 28 / 39 

SFERE 

BM 

902-24-003 - Front panel 

 
  



Instruction manual B18P 

05/2021 – 500-999-01-016-A-1        Page 29 / 39 

SFERE 

BM 

902-24-003 - Front panel 

 
No. Reference Description Qty 
1 109-03-001 Left front panel 1 
2 109-03-002 Right front panel 1 
3 109-03-003 Upper panel 1 

  



Instruction manual B18P 

05/2021 – 500-999-01-016-A-1        Page 30 / 39 

SFERE 

BM 

902-24-004 –Electronics box 

 

  



Instruction manual B18P 

05/2021 – 500-999-01-016-A-1        Page 31 / 39 

SFERE 

BM 

902-24-004 - Electronics box 

 
No. Reference Description Qty 
1 109-04-001 Electrical panel 1 
2 109-04-002 Control panel 1 
3 144-251 Perforated Diaphragm Grommet Ø21/20 (ØHole 28) 2 
4 0710-130061 Switch On/Off - 8A / 250V 1 
5 0710-180023 Potentiometer 2 
6 0730-150089 On/Off Button Filter 1 
7 0770-181145 Electronic Board 2 1 
8 JK53-06-10550 Fuse Ø18 2 
9 JK53-06-10562 Fuse Ø20 1 

10 JK53-06-11120 Electronic Board Panel Buttons 1 
11 JK53-06-11410 Electronic Board 1 1 
12  Hexagon socket head cap screw ISO 4762 - M3 x 8 8 
13  Hexagon socket head cap screw ISO 4762 - M4 x 6 2 
14  Flat hexagon socket head cap screw with smooth socket base ISO 7380-2 - M4 x 8 4 

  



Instruction manual B18P 

05/2021 – 500-999-01-016-A-1        Page 32 / 39 

SFERE 

BM 

Reel holder 

 
  



Instruction manual B18P 

05/2021 – 500-999-01-016-A-1        Page 33 / 39 

SFERE 

BM 

Reel holder 

 
No. Reference Description Qty 
91 631-04-10280 Reel guide 3 
92 518-04-10290 Strap Guide Roller 2 
93 518-04-10390 Handle 1 
96 518-04-20120 Brake Block 1 
97 518-04-20180 Washer for Brake Block 1 
98 518-04-10140 Reel Brake Spring 1 
99 JK25-04-10111 Reel Support 1 

100 JK25-04-10121 Reel Brake Support 1 
102 400-04-10110 Brake Arm 1 
103 631-04-10180 Interior Reel Flange 1 
104 631-04-10190 Exterior Reel Flange 1 
105 0611-026005 Bearing 6005ZZ 2 
106 518-07-10220 Arrow Sticker 1 
107 518-07-10240 Handle Sticker 1 
807 JK25-04-10100 Reel Shaft Kit 1 
808 400-04-10100P Reel Brake Arm Kit 1 

1008 - Hexagon socket head cap screw ISO 4762 - M5x10 1 
1014 - Hexagon socket head cap screw ISO 4762 - M6x25 4 
1043 - Hexagon nut ISO 4032 - M6 4 
1046 - Normal flat washer ISO 7089 - Ø5 1 
1049 - Normal flat washer ISO 7089 - Ø6 1 
1050 - Grower washer - W. NF E 25-515 - 4 4 
1051 - Grower washer - W. NF E 25-515 - 5 1 
1059 - Elastic ring for shaft NF E 22-165 - Ø10 1 
1061 - Elastic ring for shaft NF E 22-165 - Ø25 2 
1062 - Hexagon socket head cap screw ISO 4762 - M5x30 1 
1064 - Hexagon nut ISO 4032 - M5 1 
1067 - Cross recessed large pan head screw ISO 7045 - M5x8 2 
1068 - Cross recessed large pan head screw ISO 7045 - M6x50 2 

  



Instruction manual B18P 

05/2021 – 500-999-01-016-A-1        Page 34 / 39 

SFERE 

BM 

Sealing Unit - Strap Sealing and Cutting 

 



Instruction manual B18P 

05/2021 – 500-999-01-016-A-1        Page 35 / 39 

SFERE 

BM 

Sealing Unit - Strap Sealing and Cutting 

 
No. Reference Description Qty 
1 518-01-10280 End Washer 1 
2 518-01-31120 Right Unit Spring 3 
3 690-01-30130 Heater Plate Spring 3 
4 690-01-32130 Hook for Springs 1 
5 JK25-01-10111 Motor M1 Base 1 
6 JK25-01-10133 Heater Cam 1 
7 JK25-01-10143 Left Press Cam 1 
8 JK25-01-10163 Strap Guide Cam 1 
9 JK25-01-10174 Right Press Cam 1 
10 JK25-01-10251 End Stop 1 
11 JK25-01-10281 Cam Shaft Bearing 1 
12 JK25-01-10310 Cam Shaft Collar 9 3 1 
13 JK25-01-10320 Cam Shaft Collar 19.8 1 
14 JK25-01-10330 Cam Shaft Collar 9.8 1 
15 JK25-01-10340 Cam Shaft Collar 6.8 1 
16 JK25-01-10380 Collar for Key 1 
17 JK25-01-10390 Central Press Cam 1 
18 JK25-01-10421 End Stop Cam 1 
19 JK25-01-30152 Knife 1 
20 JK53-01-10292 Cam Shaft 1 
21 JK53-01-10361 Cam Shaft Key 1 
22 JK53-01-30120 Right Unit 1 
23 JK53-01-30130 Upper Knife 1 
24 JK53-01-30140 Central Knife 1 
25 JK53-01-30160 Left Knife 1 
26 JK53-01-30170 Support Unit 3 
27 JK53-01-30110 Guide Unit 1 
28 JK53-01-50112 Right Flange 1 
29 JK53-01-50121 Right Flange 1 
30 JK53-01-50150 Unit Support 1 
31 JK53-01-70120 Spring Hook 1 
32 JK25-06-10570 Motor M1 1 
33 0611-020635 Ball bearing 635ZZ 3 
34 0611-026904 Ball bearing 6904ZZ 2 
35 0750-110098 Micro Switch ABS111654 1 

1002 - Hexagon socket head cap screw ISO 4762 - M4x8 2 
1003 - Hexagon socket head cap screw ISO 4762 - M4x10 2 
1005 - Hexagon socket head cap screw ISO 4762 - M4x15 2 
1006 - Hexagon socket head cap screw ISO 4762 - M5x6 1 
1007 - Hexagon socket head cap screw ISO 4762 - M5x8 4 
1008 - Hexagon socket head cap screw ISO 4762 - M5x10 13 
1009 - Hexagon socket head cap screw ISO 4762 - M5x12 1 
1010 - Hexagon socket head cap screw ISO 4762 - M5x15 1 
1017 - Hexagon socket set screw with cone point ISO 4027 - M4x15 1 
1019 - Hexagon socket set screw with cone point ISO 4027 - M4x22 3 
1023 - Hexagon head screw ISO 4015 - M6x15 1 
1024 - Hexagon head screw ISO 4015 - M5x15 1 
1031 - Cross recessed large pan head screw ISO 7045 - M2.5x8 1 
1040 - Hexagon nut ISO 4032 - M4 3 
1044 - Hexagon nut ISO 4032 - M5 1 
1045 - Normal flat washer, ISO 7089 -Ø 4 1 
1050 - Grower washer -W, NF E 25-515 - 4 2 
1051 - Grower washer -W, NF E 25-515 - 5 6 
1052 - Grower washer -W, NF E 25-515 - 6 1 
1054 - Elastic pin Ø4x19 3 
1055 - Elastic pin Ø5x14 3 
1060 - Elastic ring for shaft NF E 22-165 - Ø20 2 

  



Instruction manual B18P 

05/2021 – 500-999-01-016-A-1        Page 36 / 39 

SFERE 

BM 

Sealing Unit - Heater and Mobile Plate 

 



Instruction manual B18P 

05/2021 – 500-999-01-016-A-1        Page 37 / 39 

SFERE 

BM 

Sealing Unit - Heater and Mobile Plate 

 
No. Reference Description Qty 
36 690-01-20180 Strap Guide Arm Spring 1 
37 690-01-20190 Mobile Plate Arm Spring 1 
38 690-01-21120 Mobile Plate Arm 1 
39 690-01-40120 Heater Tension Spring 1 
40 900-01-20211 Mobile Plate Screw 1 
41 JK25-01-20210 Strap Guide Arm 1 
42 JK25-01-40150 Heater Support 1 
43 JK25-01-40170 Heater Arm 1 
44 JK25-01-50130 Spacer 1 
45 JK53-01-20110 Strap Guide 1 
46 JK53-01-20120 Strap Guide Plate 1 
47 JK53-01-20140 Arm Shaft 1 
48 JK53-01-20150 Strap Width Adjustment Plate 1 
49 JK53-01-20160 Mobile Plate 1 
50 JK53-01-20170 Mobile Plate Support 1 
51 JK53-01-20180 Heater Arm Collar 1 
52 JK53-01-20320 Strap Detection Probe 1 
53 JK53-80-10110 Sticker LS1 1 
54 0520-141206 Flange Bushing 2 
55 0611-020635 Ball bearing 635ZZ 2 
56 0750-110105 Micro Switch VX-01-1A2 1 
57 0890-320710 Nylon Washer NH -1222 - -10 1 
58 0890-480257 High Temperature" Sticker 1 
59 690-01-41002 Heater Unit 1 

1002 - Hexagon socket head cap screw ISO 4762 - M4x8 1 
1003 - Hexagon socket head cap screw ISO 4762 - M4x10 2 
1004 - Hexagon socket head cap screw ISO 4762 - M4x12 2 
1008 - Hexagon socket head cap screw ISO 4762 - M5x10 2 
1009 - Hexagon socket head cap screw ISO 4762 - M5x12 2 
1011 - Hexagon socket head cap screw ISO 4762 - M5x20 1 
1013 - Hexagon socket head cap screw ISO 4762 - M5x40 2 
1021 - Hexagon socket set screw with cone point ISO 4027 - M5x10 1 
1033 - Hexagon socket head cap screw ISO 4762 - M5x60 1 
1034 - Hexagon socket head cap screw ISO 4762 - M3x6 2 
1038 - Hexagon socket countersunk screw ISO 10642 - M5x10 4 
1041 - Hexagon nut ISO 4032 - M5 2 
1045 - Normal flat washer, ISO 7089 -Ø 4 1 
1050 - Narrow flat washer, ISO 7092 - Ø4 3 
1051 - Narrow flat washer, ISO 7092 - Ø5 7 
1056 - Elastic pin Ø5x15 1 
1057 - Elastic pin Ø5x20 1 
1065 - Hexagon socket head cap screw ISO 4762 - M3x10 1 

  



Instruction manual B18P 

05/2021 – 500-999-01-016-A-1        Page 38 / 39 

SFERE 

BM 

Sealing Unit - Strap Feeder 

 
  



Instruction manual B18P 

05/2021 – 500-999-01-016-A-1        Page 39 / 39 

SFERE 

BM 

Sealing Unit - Strap Feeder 

 
No. Reference Description Qty 
60 JK25-01-70134 Lower roller 1 
61 JK25-01-70291 Lower roller collar 1 
62 0499-003013 Motor Shaft Pin 4x4x13 1 
63 JK25-01-70381 Lower Strap Width Adjustment Bar 1 
64 JK25-01-70391 Strap Width Adjustment Bar Support 1 
65 JK25-01-70420 Motor M2 Support 1 
66 JK25-01-70610 Plastic Roller Support 1 
67 JK25-01-70620 Plastic Roller 1 
68 JK25-06-10581 Motor M2 1 
69 JK53-01-62200 Solenoid 1 
70 JK53-01-70113 Motor Flange 1 
71 JK53-01-70210 Upper Strap Width Adjustment Bar 1 
72 JK53-01-70240 Roller Protection 1 
73 JK53-01-70272 Solenoid Arm 1 
74 JK53-01-70280 Solenoid Brush 1 
75 JK53-01-70311 Upper Roller Arm 1 
76 JK53-01-70321 Upper Roller Flange 2 
77 JK53-01-70341 Upper Roller Collar 1 
78 JK53-01-70350 Upper Roller 1 
79 JK53-01-70372 Solenoid Arm Collar 1 
80 JK53-01-70381 Upper Roller Arm Collar 1 
81 JK53-01-70440 Upper Strap Guide Unit 1 
82 JK53-01-70452 Right Strap Guide Unit 1 
83 JK53-01-70461 Left Strap Guide Unit 1 
84 0611-020626 Ball bearing 626ZZ 4 
85 0611-026900 Ball bearing 6900ZZ 1 
86 0890-321159 Roller Protection Collar 1 
87 0890-362218 Solenoid Spring 1 
88 0890-362219 Upper Roller Arm Spring 1 
89 0299-000466 Cap 2 
90 0299-000591 Roller Protection Screw 1 

1001 - Hexagon socket head cap screw ISO 4762 - M4x6 5 
1003 - Hexagon socket head cap screw ISO 4762 - M4x10 1 
1004 - Hexagon socket head cap screw ISO 4762 - M4x12 1 
1007 - Hexagon socket head cap screw ISO 4762 - M5x8 1 
1008 - Hexagon socket head cap screw ISO 4762 - M5x10 2 
1010 - Hexagon socket head cap screw ISO 4762 - M5x15 4 
1012 - Hexagon socket head cap screw ISO 4762 - M5x25 3 
1014 - Hexagon socket head cap screw ISO 4762 - M6x25 1 
1015 - Hexagon socket head cap screw ISO 4762 - M6x30 1 
1016 - Hexagon socket set screw with cone point ISO 4027 - M4x4 1 
1022 - Hexagon head screw ISO 4015 - M5x10 2 
1028 - Cross recessed large pan head screw ISO 7045 - M4x6 2 
1029 - Cross recessed large pan head screw ISO 7045 - M4x8 1 
1032 - Cross recessed large pan head screw ISO 7045 - M5x45 1 
1039 - Hexagon socket countersunk screw ISO 10642 - M4x8 2 
1041 - Hexagon nut ISO 4032 - M5 2 
1042 - Low hexagon nut ISO 8675 - M5 1 
1043 - Hexagon nut ISO 4032 - M6 1 
1045 - Normal flat washer, ISO 7089 -Ø 4 1 
1018 - Normal flat washer, ISO 7089 -Ø 6 2 
1060 - Narrow flat washer ISO 7092 - Ø4 4 
1051 - Narrow flat washer ISO 7092 - Ø5 11 
1052 - Narrow flat washer ISO 7092 - Ø6 2 
1058 - Elastic ring for boring NF E 22-163 Ø19 1 
1063 - Clip pin Ø4 2 

 


